
B-B 

Din 94 Ø63 L25224

Bush Ø8 Ø30 L26
1

23

Grease nipple M6
4

22

Wheel Ø200x60 Ø20221

Washer Ø20220

Washer Ø10219

Roller rear218

Roller front
217

Rigging screw Ø12 L400
116

Nut M8 lock
515

Nut M6 lock
414

Nut M14 lock
213

Nut M10 lock
312

Mossrider rear 01
111

MossRider M102 Front110

M8-6019

M8-1648

Ø8x30 ISO7379
47

M14-45016

M10-7015

Lift bracket welded2
4

Handle welded
1

3

Chain 3/4" 34pitch L64822

Axle Ø252
1

PART NUMBERPcs.Pos no

B B

10

4

12

19

5

16
3

21

18
17

9

17

18

16

8

13 6

2

BB Maskiner, Vangvedvejen 16, DK8600 Silkeborg, www.BBMaskiner.dk

MossRider M102

Spare part list

2012 02 rev.1

Patenteret, CE-mærket

 

Color code: RAL 3000

7

11

24

20

22

23

14


